

TEST REPORT SUMMARY

Çuhadaroğlu Metal San. Ve Paz. A.Ş



Have had the their **BomSTOP Window System** tested in accordance with the requirements and procedures set out within **BS EN 13123-2 EXR5** and **ISO16933 SB7(C)**.



BomSTOP window before and after testing

CLASSIFICATIONS

The BomSTOP window, 1.15m x 1.35m has successfully been tested to resist the following:

Tested to 20kg @ 4m

Date Tested : 10th April 2008

Location : Advantica Ltd, Test Facility Spadeadam, Cumbria

Classification : **EXR5(S), ISO19933 SB7(C)**

Notes

1. The above summary must be read in conjunction with the full test report, **552/Cor**
2. The window was glazed with 28mm thick laminated glass.

Signed.....

A handwritten signature in black ink, appearing to be "D.J. Goode".

Date...24th April 2008.....

On behalf of D.J. Goode and Associates Ltd



An Advantica Ltd.,
Grendon Design Agency Ltd.
and David Goode & Associates
group project.